
In
d
u
st

ri
a
l 
 E

le
c
tr

ic
a
l 
E
n
g
in

e
e
ri
n
g
 a

n
d
  
A

u
to

m
a
ti
o
n

 CODEN:LUTEDX/(TEIE-7228)/1-46/(2008)

Implementation of a dynamic cost
calculation module for Avedore
WWTP using WEST   

Mathieu Beaupré, Leiv Rieger, Peter A. Vanrolleghem
and Ulf Jeppsson 

Dept. of Industrial Electrical Engineering and Automation 
Lund University 
 



 
 

 

 

 

Implementation of a dynamic 

cost calculation module for 

Avedøre WWTP using WEST  
 
 
 
 
 
 
 
 
 

Authors:   Mathieu Beaupré 
                  Leiv Rieger 
                  Peter A. Vanrolleghem 
                  Ulf Jeppsson 
 
 
 
 
 
 
 
 
 
 

Université Laval, 2008-02-22 
Département de génie civil 
Pavillon Pouliot, Université Laval 
[...]
LIST OF TABLES ............................................................................................................ 5 
LIST OF FIGURES .......................................................................................................... 5 
1. GENERAL INTRODUCTION................................................................................ 6 

1.1 Context ............................................................................................................... 6 
1.2 Bio-denitro

tm
 process ........................................................................................ 7 

1.3 Presentation of Avedøre WWTP ..................................................................... 9 
1.4 Activated Sludge Model and WEST

® 
modelling platform .......................... 10 

1.5 Presentation of the project ............................................................................. 12 
2. MATERIALS AND METHODS ........................................................................... 13 

2.1 WEST
® ............................................................................................................. 13 

2.1.1 Model Editor ............................................................................................. 14 
2.1.2 Configuration Builder ............................................................................... 14 
2.1.3 Experimentation Environment .................................................................. 14 

2.2 Cost module modification............................................................................... 15 
2.2.1 Taxes on nutrients in the effluent.............................................................. 15 
2.2.2 Chemicals.................................................................................................. 17 
2.2.3 Energy....................................................................................................... 19 
2.2.4 Energy cost as function of time ................................................................ 23 

3.     COST MODULE UTILISATION ......................................................................... 25 
4.     RESULTS AND DISCUSSION ............................................................................. 28 

3.1 Taxes and chemicals ....................................................................................... 29 
3.2 Energy .............................................................................................................. 30 

5. CONCLUSION ....................................................................................................... 32 
REFERENCES................................................................................................................ 34 
ANNEX A MINUTES OF THE FIRST MEETING............................................... 35 
ANNEX B JKL SPECIFICATION .......................................................................... 37 
ANNEX C SURFACE AERATOR SPECIFICATION .......................................... 38 
ANNEX D MSL CODE OF THE COST MODULE .............................................. 39 

 
 
 
 

 
 
 
 
 
 

 



 5 

LIST OF TABLES 
 

Table 1: Composition of the inlet and the outlet of Avedøre  WWTP in 2006 
              (source:Avedøre WWTP) ..................................................................................... 9 
 
Table 2: Default values of cost factors for nutrients in the  effluent 
              (source: Avedøre WWTP) .................................................................................. 16 
 
Table 3: Energy cost chart for Denmark (source: DongEnergy) ...................................... 23 
 
Table 4: Simplified energy cost chart ............................................................................... 24 
 
Table 5: Tariff chart implemented in the cost module...................................................... 24 
 
Table 6: Cost module simulation results........................................................................... 29 

 
 
 

LIST OF FIGURES 
 

Figure 1: Typical phases of a Bio-denitrotm process  (Tchobanoglous et al., 2003) .......... 8 
 
Figure 2: Avedore WWTP diagram (source: Avedore WWTP)....................................... 10 
 
Figure 3: Model of the Avedøre WWTP in WEST® ........................................................ 11 
 
Figure 4: Model of the Avedøre WWTP after cost module implementation ................... 16 
 
Figure 5: Energy consumption as function of the recycled activated sludge flow rate .... 20 
 
Figure 6: Surface aerator used at Avedøre WWTP .......................................................... 22 
 
Figure 7: Mass of oxygen transferred as function of  aerator depth  
               (source: Krüger, see Annex C)........................................................................... 22 
 
Figure 8: WEST® model of Avedøre WWTP................................................................... 25 
 
Figure 9: Parameters of the cost module........................................................................... 26 
 
Figure 10: Variables of the cost module ........................................................................... 27 
 
Figure 11: Energy cost and time of day as function of simulation time........................... 31 

 
 
 



 6 

1. GENERAL INTRODUCTION 
 

 
1.1 Context 

 

Problems due to water quality have increased significantly during the last decades. In the 

wastewater treatment field, operators have to deal with legislations that are more and 

more restrictive and therefore constantly have to optimise their plants. However, it could 

be hazardous to change control settings or operation setups of a plant, as it could result in 

losing control of the process. Also, due to the reaction time of some operating 

parameters, e.g. sludge retention time, it could take days or even weeks to stabilize and 

observe effects of the change of the settings. To prevent that, pilot plants are often used. 

Basically they represent a scale down of the full plant. Experiments can be carried out 

without disturbing the full plant, but pilot plants are expensive to operate (equipment, 

workforce) and the problem of stabilization time remains. 

 

That is why modelling is more and more used for wastewater treatment plant 

optimisation. It could be time consuming to build a model, but as soon as it is done, 

running simulations is cheap, fast and results are reliable, and it is possible to do scenario 

analysis of complex systems. Avedøre WWTP, in collaboration with Lund University, 

developed such model for their plant.  

 

The modelEAU group joined the project to help with the development. After a meeting 

with people involved in the project, the task attributed to modelEAU was to develop a 

cost estimation module and implement it on top of the actual WWTP model. The goal 

was to evaluate dynamic costs, such as taxes on effluent, chemical additions and energy 

consumption.  

 

In other sections of this chapter the particular process used at Avedøre WWTP, the Bio-

denitrotm process, will be explained and the Avedøre WWTP will be presented. 

Afterwards, a description of the activated sludge model and the WEST® modelling 

platform will be given and finally the project will be described. In the second chapter, all 



 7 

implementation steps of the cost module will be described. In the third chapter, the results 

and their interpretation will be discussed. The fourth chapter will describe the cost 

module utilisation. Finally the last chapter will contain the conclusions.   

 

1.2 Bio-denitro
tm

 process 

 

The Bio-denitrotm process is complex to operate. The nutrient removal processes involved 

(nitrification, denitrification, etc.) are the same as those in other types of wastewater 

treatment plants, but the Bio-denitrotm process is complex in its operation and control and 

therefore offers increased flexibility and control authority. On the other hand it allows to 

reach low effluent nutrient concentrations, lower than 8 mg/L of total nitrogen 

(Tchobanoglous et al., 2003). In Denmark, in addition to respecting limits set by law, 

WWTP operators have to pay for each kilogram of nutrient released into the recipient.  

 

A Bio-denitrotm treatment line has two tanks in parallel, in the case of AvedØre WWTP 

two oxidation ditches. The whole plant has four lines, so eight reactors. In the beginning, 

the control was implemented in one line (the master line) and the control actions were 

duplicated for the other three lines (slave lines). Recently (2006), the control system 

STAR (Nielsen and Onnerth, 1995) has been implemented to a second line. Since then, 

the plant has two master lines and two slave lines. Reactors can be operated in parallel, in 

series or in batch in aerobic, anoxic and anaerobic (for enhanced biological phosphorus 

removal) phases. Figure 1 shows the typical sequence during nutrient removal.  



 8 

 

Figure 1: Typical phases of a Bio-denitrotm process  

( Tchobanoglous et al. , 2003) 

 

Typically, nutrient removal is done in four phases (see Figure 1). During phase A, the 

influent is sent to the tank which is in the anoxic phase. Similar to a SBR reactor, the 

nitrate remaining in the tank is coming from the last aerobic phase. Then, the effluent is 

going to the aerobic phase and to the secondary settler. During phase B, the tank which 

was in the anoxic phase is isolated and operated in aerobic mode. The influent is 

redirected to the other tank which is still in the aerobic phase. Then phase C is a mirror of 

phase A, i.e. the influent is still going to the same reactor as in phase B, but the reactor 

has switched to anoxic conditions. Finally, phase D is the same as phase B but it is the 

other reactor which is isolated. Those 4 steps are the typical phases used, but there are 

many more configurations possible.  

 

 

 

 

 

 

 

 



 9 

1.3 Presentation of Avedøre WWTP 

 

Avedøre WWTP is located south-west of Copenhagen. The design capacity of the plant is 

345 000 population equivalents. The plant is owned by 10 municipalities west of 

Copenhagen. The wastewater treatment part has 4 primary settlers of 4000 m3 each, 4 

pairs of activated sludge tanks of 8000 m3 each reactor and 8 secondary settlers of 5300 

m3. In 2006 Avedøre WWTP treated 25.9 M m3 of wastewater. Table 1 shows the amount 

of nutrients, COD and BOD5 received and discharged at the plant in 2006.  

 

Table 1: Composition of the inlet and the outlet of Avedøre 

 WWTP in 2006 (source: Avedøre WWTP) 

inlet outlet 
Treatment 
efficiency Variable 

(ton) (mg/L) (ton) (mg/L) (%) 

COD 13210 510,0 720 27,8 94,5 

BOD5 5480 211,6 80 3,1 98,5 

Nitrogen 1080 41,7 140 5,4 87,0 

Phosphorus 204 7,9 18 0,7 91,2 

 

 

In addition to the wastewater treatment part, the plant has a complete sludge treatment 

line. The sludge treatment receives approximately 930 m3 per day of sludge at 3.3% 

density from the WWTP. The sludge is first going to the anaerobic digesters; four of 

6000 m3 each. The sludge is going directly in digesters, thickeners are used only for 

primary sludge and sand and grid filters residuals. After a retention time of 25-30 days at 

32oC, the sludge is leaving the digester at a density of 2% before entering the dewatering 

and incineration treatment. The biogas produced by anaerobic digestion is converted into 

energy; this power production is covering 43% of the energy needed at the plant. Figure 2 

shows the complete diagram of Avedøre WWTP.    

 



 10 

 

Figure 2: Avedore WWTP diagram (source: Avedore WWTP) 

 

 

1.4 Activated Sludge Model and WEST
® 

modelling platform  

 

Modelling is more and more used in wastewater treatment. Modelling allows end-users to 

predict behaviours of the plant, to test different setups and control settings without the 

consequences that may occur if they were tested on the real plant. Different software 

platforms for wastewater treatment modeling are available, but the fundamental 

mathematical models are mostly the same. The responsible of the Avedøre WWTP chose 

to use the WEST® platform. 

 

For the Bio-denitrotm process, the model used is the activated sludge model ASM2d 

(Henze et al., 2000). The most significant change from ASM1 to ASM2 is the fact that 

the biomass now has a cell internal structure, and therefore its concentration can not 

simply be described with the lumped parameter describing biomass concentration. This 

extension is necessary to include biological phosphorus removal. In addition, the ASM2 



 11 

model includes two chemical processes to model chemical precipitation of phosphorus. 

The ASM2d model is a minor extension of the ASM2 model. It includes two additional 

processes to take into account the fact that phosphorus accumulating organisms can use 

cell internal organic storage products for denitrification. Finally, the used WEST® 

inplementation ASM2dTemp model is also taking into account the temperature effects on 

the kinetics.  

 

The Avedøre wastewater treatment plant model has been built by Erik Lindblom from 

Denmark Technical University, in collaboration with Ulf Jeppsson and Christian Rosen 

from Lund University. The Avedøre wastewater treatment plant model includes one 

treatment line of the whole plant, i.e. one primary settler, two activated sludge tanks, one 

chemical precipitation of phosphorus and one secondary settler (see Figure 3). For the 

time being, the sludge treatment chain is not included in the WWTP model.  

 

 

Figure 3: Model of the Avedøre WWTP in WEST® 

    

 

 

 

 



 12 

 

1.5 Presentation of the project 

 

As other industries, WWTP operators try to minimize operational costs. Modeling is 

more and more used in wastewater treatment because it allows operators to test the effect 

of changing control parameters, to predict the behaviour of the plant under certain 

circumstances and this without affecting the plant. If the model is accurately representing 

reality, it could be used to estimate operational cost and then by running different 

scenarios, it is possible to find ways to reduce those costs.  

 

The goal is to introduce a cost calculation tool in the Avedøre WWTP model developed 

by Erik Lindblom. After a meeting with people from Lund University and Avedøre 

WWTP, an outline of the project was set up (see minutes of the meeting in Annex A). 

Cost has been separated in three classes: the first one is about taxes. In Denmark, in 

addition to being required to discharge effluent that is containing nutrient concentrations 

below a certain concentration, the plant has to pay taxes for the discharge of each 

kilogram of total nitrogen and phosphorus and also for biological oxygen demand (BOD). 

The second class of costs concerns chemical consumption; it includes chemicals for 

phosphorus precipitation, for carbon addition and also the cost to treat the additional inert 

sludge coming from the phosphorus precipitation. The last cost class includes energy 

consumption, i.e. aeration energy and returned activated sludge (RAS) pumping costs.  

 

Other criteria that have been considered in the project are that costs have to be calculated 

directly in the WEST® simulation environment, in other words, that the end-user does not 

have to export and/or manipulate data to get results. Also, Danish Kronor (DKK) should 

be used as default currency instead of Euro. Swedish Kronor (SEK) and Canadian Dollar 

(CAD) were to be included for use of the WEST® model in other countries. Finally, the 

energy cost must be calculated according to a tariff chart describing how energy costs 

depends on the time of day. 

  

 



 13 

 

2. MATERIALS AND METHODS 

 

This chapter describes materials, tools and data used to achieve the objectives of the 

project. First, a small introduction of the simulation platform WEST® will be given. Then 